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1.000 GHz 1.840 GHz 1.000 MHz 168111 GHz -54.24 dBm -41.24 dB
1,925 GHz 3.000 GHz 1.000 MHz 1,99360 GHz -52.76 dBém -39.76 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.82068 GHz -39.66 dBm -26.66 dB
9.000 GHz 13,000 GHz 1.000 MHz 1276378 GHz -50,55 dBm -37.55 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49925 GHz -44.57 dBm -31.57 d&
i
JL J -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 25/ 10MHz

P v P v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddRR—BPURIONS | INF_ARS PARS -10 déAR—FLLRIOUS LINE ABS PARS
RI INE_ABS SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
I -40 dBm
- — - . Aoremmand] ([l 50 d5m S - __ A
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 952.73613 MHz -53.32 dBm -40.32 dB 30,000 MHz 1,000 GHz 1.000 MHz 883.41579 MHz -53.37 dBm -40.37 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -53.27 dBm -40.27 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.75457 GHz -54,32 dBm -41.32 d
1,925 GHz 3,000 GHz 1.000 MHz 2.99230 GHz -53,70 dBm -40,70 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,07152 GHz -53,59 dBm -40,59 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70118 GHz -40.17 dBm -27.17 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7511% GHz -39.84 dBm -26.84 db
9.000 GHz 13.000 GHz 1.000 MHz 12.71379 GHz -50.63 dBm -37.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.74678 GHz -50.71 dBm -37.71 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49625 GHz -44.63 dBm -31.62 dB 13.000 GHz 19,500 GHz 1.000 MHz 12.49975 GHz -44.53 dBm -31.53 dg
il il
{ N J - L L J v
Date: 21.AUG.2024 16:11:14 Date: 21.AUG.2024 16:12:20

Highest Channel / QPSK

Spectrum n‘:_?

Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-40 dBém *

o § - s

-M“"‘ e

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 912,01649 MHz -53,18 dBm -40.18 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.77430 GHz -54.19 dBm -41.19 d8
1,925 GHz 3.000 GHz 1.000 MHz 2.99445 GHz -53.64 dém -40.64 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.81118 GHz -39.09 dim -26.09 dB
9.000 GHz 13,000 GHz 1.000 MHz 1274978 GHz -50,70 dBm -37.70 d8B
13.000 GHz 19,500 GHz 1.000 MHz 19.49625 GHz -44.83 dBm -31.83 d&
i
JL J -

Date: 21 AUG 2024 16:19:55
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 25/ 15MHz

P v P v
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dBm  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddRE—SPLRIOUS | INE_ABS PARS -10 ddfR—HRURIONS JINE_ARS PABS
Rl INE_ABS SPURIOUS_LINE_ABS
20 dBm
-30 dBm
-40 dBm x
I Lot A opeiiimeit] | 50 dBm " . Aagiai
—— =, e e~ — Y P r———— v !
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 938.19340 MHz -53.46 dBm -40.46 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -53.41 dBm -40.41 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83769 GHz -47.84 dBm -34.84 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.77220 GHz -54.23 dBm -41.23 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.99481 GHz -53,56 dBm -40,56 dB 1,925 GHz 2,000 GHz 1.000 MHz 2.08263 GHz -53,32 dBm -40.32 dB
3.000 GHz 5.000 GHz 1.000 MHz 3.70168 GHz -40.26 dBm -27.26 dB 3.000 GHz 2,000 GHz 1.000 MHz 3.74669 GHz -40.89 dBm -27.85 db
9.000 GHz 13.000 GHz 1.000 MHz 12.77728 GHz -50.66 dBm -37.66 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.80077 GHz -50.58 dBm -37.58 dB
13.000 GHz 19,500 GHz 1.000 MHz 12.40075 GHz -44,77 dBm -31.77 dB 13.000 GHz 19,500 GHz 1.000 MHz 12.49475 GHz -44,73 dBm -31.73 dB
il il
{ N J - L L J v
Date: 21.ALIG 2024 16:29.13 Date: 21.AUG.2024 16:30:19

Highest Channel / QPSK

Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém [
o \ romnn]
___‘_._& L - E e e e T o
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 892, 44628 MHz -53.61 dBém -40.61 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.71679 GHz -54.18 dBm -41.18 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.93212 GHz -53.69 dém -40.69 dB
3.000 GHz 9.000 GHz 1.000 MHz 3.80168 GHz -39.53 dim -26.53 dB
9.000 GHz 13,000 GHz 1.000 MHz 1274928 GHz -50.68 dBm -37.68 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49725 GHz -44.61 dBm -31.61 d&
i
JL J -

Date: 21 AUG 2024 16:37:53
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 25/ 20MHz

P v P v
Ref Level 0,00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
10 ddRR—BPURIONS | INF_ARS PARS -10 déAR—FLLRIOUS LINE ABS PARS
RI INE_ABS SPURIOUS_LINE_ABS
-20 dBm
-30 dBm
-40 dBm
[ N U || e N
~ T ! et - = e
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30,000 MHz 1,000 GHz 1.000 MHz 992.48626 MHz -53,20 dBm -40.20 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -53.59 dBm -40.5% dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83727 GHz -50.91 dBm -37.91d8 1.000 GHz 1.840 GHz 1.000 MHz 1.68867 GHz -54.35 dBm -41.35 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.95460 GHz -53,57 dBm -40,57 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,00454 GHz -53,59 dBm -40,59 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.70218 GHz -39.88 dBm -26.88 dB 3.000 GHz 9.000 GHz 1.000 MHz 3.7421% GHz -40.34 dBm -27.34 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.70579 GHz -50.62 dBm -37.62 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.73978 GHz -50.57 dBm -37.57 d8
13.000 GHz 19,500 GHz 1.000 MHz 19.49325 GHz -44,93 dBm -31.92 dB 13.000 GHz 19,500 GHz 1.000 MHz 19.49825 GHz -44.77 dBm -31.77 dB
il il
{ N J - L L J v
Date: 21.ALIG.2024 16:55:39 Date: 21.AUG.2024 16:56:46

Highest Channel / QPSK

Spectrum n‘:_?
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBém [
A
-50 dB ] o — r ~ A
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 952,73613 MHz -53,57 dBém -40.57 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.81754 GHz -54.32 dém -41.32 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,96078 GHz -53.72 dem -40.72 d&
3.000 GHz 9.000 GHz 1.000 MHz 3.79218 GHz -39.59 dim -26.59 dB
9.000 GHz 13,000 GHz 1.000 MHz 12,79728 GHz -50.57 dBm -37.57 dB
13.000 GHz 19,500 GHz 1.000 MHz 19.49925 GHz -44.78 dBm -31.78 d&
i
JL J -

Date: 21 AUG 2024 17:05:49
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s=amranas. FCC RF Test Report Report No. : FG461101B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
\Voltage BW 10MHz Note 2.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0012
40 Normal Voltage 0.0005
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0012
0 Normal Voltage 0.0005
PASS
-10 Normal Voltage 0.0004
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0010
20 Maximum Voltage 0.0005
20 Normal Voltage 0.0000
20 Battery End Point 0.0013

Note:
1. Normal Voltage = 8.0 V. ; Battery End Point (BEP) = 7.2 V. ; Maximum Voltage = 9.0 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen) Page Number : A106 of A219
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895



s=amranas. FCC RF Test Report Report No. : FG461101B

LTE Band 66(Other PA)

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 7.16 7.36 7.57 PASS
Sporton International Inc. (ShenZhen) Page Number : A107 of A219

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Ref Level 30.00 dém  Offset 1450 dB

Spectrum

Date: 22 AUG.2024 00:42.45

Ref Level 30.00 cbm  Offset 14,50 db

o att 30 08 AQT 3ms @ RBW 3 MHz I At 30 08 AQT 3ms @ RBW 3 MHz

@152 view @152 view

s B

I M
o o
0.0 s 0. o
Ngizhe Y
“, ~ -
1E4 s 1E4
i
E- \ 1E i
L
| \
CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 16,12 dbm 23,68 dbm 7.57 da 57108 577 0B .16 08 7.42 08 Trace 1 | 15.08 dbm 23,94 dbm 8.88 d8 3.54 d8 5.00 d8 7.35 d8 8.45 08

— _ | ——
] (] ] W we

Date: 22 AUG 2024 0042116

LTE Band 66 / 20MHz / 64QAM

Middle Channel / Full RB

Date: 22 AUG.2024 00:4313

Spectrum b
Ref Level 30.00 cbm  Offset 14,50 db
o att 30 08 AQT 3ms @ RBW 3 MHz
@152 view
i &
; =
e
0.0 N
5
1E- .
RPER;
1€ -
i
i
\
|
CF 1.745 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 14.01 dBm 22,93 dBm 8.92 d8 3.71 dB 6.26 dB 7.57 dB B.43 dB
— _—
] ]

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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s=amranas. FCC RF Test Report Report No. : FG461101B

26dB Bandwidth

Mode LTE Band 66 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.35 | 1.30 | 3.13 | 3.09 | 5.05 | 4.96 | 9.83 |10.23 | 14.75 | 14.54 | 19.34 | 19.06

Sporton International Inc. (ShenZhen) Page Number : A109 of A219
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FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895




SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.07 dbm)| MI[1] 17.17 dBm
a1 1.74510070 GHz L 1.74506710 GHz,
20 20
e (T P 26.00 dB N . 26.00 dB
g Pikaahil Mt el "‘k""\ 1.351000000 MHz 04 piidend Ml ey 1297900000 MH|
Q factor 1291.7 Qfactor | 1344.5
od L 0 d
T1,
10 df - -10 o
M,
20d = 20d = <
™ - \
. 0y
N J M| AVt
e AP A
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.7451007 GHz 17.07 dam nd8 down 1,351 MMz ML 1.7450671 GHz 17.17 dam nd8 down 1.2979 MHz
T 1 1,7443203 GHz -8.97 dBm nd8 26.00 dB TL L 1.7443267 GHz -8.76 dBm n 26,00 d8
T2 1 1.7456713 GHz -9.01 dBm Q factor 1291.7 T2 1 1.7456266 GHz -8.82 dBm Q factor 1344.5
L U J L JU J L]

Date: 21.AUG.2024 23.2850

Date: 21 AUG 2024 23:30:30

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.24 dBm) ™M1[1] 16.05 dBm)
- 1.74392110 GHz - 1.74480220 GHz,
PRI Ry P 26.00 dB - _ U NP 26.00 dB
w0 Bu 3.128900000 MHz| 0d hsbhad B ™ 3.092900000 MHz
Q factor 557.4) 7 Q factor \ 564.1
e 0 di B .u\
Ty
p i \
-10 d iy -10 v
J A / \
20 d = = 20 d 7
-~ [~ s
a0 P . 30 L
T"_VJ W B Y
\ ~
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7439211 GHz 18.24 dBm nd@ down 3.1289 MHz M1 1.7448022 GHz 16.85 dBm nd@ down 2.0929 MHZ
T 1 1.7434116 GHz -7.71 dBm nd8 26.00 dB TL L 1.7434895 GHz -8.84 dBm nd8 26.00 dB
T2 1 1. 7465405 GHz -7.93 dBm Q factor 557.4 T2 1 1.7465824 GHz -9.35 dBm Q factor 564.1
L U J wa L JU J L]

Date: 21 AUG.2024 23.49.47

Date: 21.AUG 2024 23.50:27

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att 30de  SWT 37845 @ VBW 300kHz  Mode auto FFT o Att a0dE SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.97 dBm)| MI[1] 17.00 dBm
1.74364100 GHz 1.74465000 GHz,
= . nda . 26.00 dB @ ndB 26.00 dB
04 ™ RIS ainhaiiety | e \‘ 5.045000000 MHZ, 104 M |t By e o, 4.955000000 MHZ|
i Q factor \ 345.6) / Q factor \ 352.1
d { | a / \
a o
Ty [ 2
10 d — -10 di
; | 7 )
N b
204 L o 20d = = =
e e
a0 o db =
s Vi
v -
-and i -40 d
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.743641 GHz 16.37 dam nd8 down 5.045 MHz ML 1.74465 GHz 17.00 dam nd8 down 4,955 MHZ
T 1 1,742473 GHz -9.75 dBm nd8 26.00 dB TL L 1.742522 GHz -6.67 dBm 26,00 d8
T2 1 1747517 GHz -9.74 dam qQ factor 345.6 T2 1 1.747478 GHz -9.10 dam 352.1
L U J wa L JU J L]

Date: 22 AUG.2024 00.05.08

Date: 22 AUG 2024 00.05:49

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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FCC ID : 2ABZ2-OP23895
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 66

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.50 dBm 18.08 dBm)|
1.7472570 GHZ| 1.7465980 GHz
= | 26.00 dB @ P 26.00 dB
104 P - 0.830000000 MHz| 10 4 10.230000000 MHz
] Q factor 177.8) 7 Q factor 170.7
od 0 d £
10dl L 10 df Tl‘
R 7 - T -
o~ — ]/
20 df = — 20 df S S
— e, e
=30, 7] 0
40 df -40 di
50 df 50 d
&nd 60 d
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f L.747757 GHz 17.50 dam nd8 down 9.83 MHz ML 1.746598 GHz 18.08 dam nd8 down 10,23 WHz
T 1 1,740085 GHz -8.81 dBm nd8 26.00 dB TL L 1739625 GHz -6.08 dBm n 26.00 dB
T2 1 1.749915 GHz -8.78 dBm Q factor 177.8 T2 1 1.750055 GHz -7.79 dBm Q factor 170.7
L U wa L JU L]

Date: 22 AUG.2024 00:2116

J

Date: 22 AUG 2024 00:21:56

J

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
16.27 dBm)| MI[1] 16.40 dBm
1.7506640 GHZ| o 1.7441910 GHz
= K - . . 26.00 dB @ N “ndg 26.00 dB
e ~r Ve g Nt 14.745000000 MHz| 04 S AT e gl e 14.535000000 MHz
Q factor 118.7] i Q factor \ 120.0
/ { |
o d 0 di
| L
04 10 d ¥ l‘“
[ P i |
R S Ve A
v / S
T w7
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.750664 GHz 16.27 dam nd8 down 14.745 MHz ML 1.744191 GHz 16.40 dBm nd8 down 14,535 MHz
T 1 1.737597 GHz -9.53 dBm nd8 26.00 dB TL L 1.737777 GHz -10.02 dbm nd8 26,00 d8
T2 1 1,752343 GHz -10.01 d8m Q factor 11B.7 T2 1 1.752313 GHz -9.89 dBm Q factor 120.0
L U J wa L JU J L]

Date: 21.AUG.2024 231258

Date: 21 AUG 2024 23:13:38

Middle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 14.50 db @ RBW 300 kHz RefLevel 20,00 dBm  Offset 14,50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.40 dBm) ™M1[1] 15.45 dBm)
1.7473180 GHz 1.7432020 GHz
20 :; 20
A y_nde 26.00 dB X ndB 26.00 dB
\ § PRSP P A " 0 A~ y . AR
04 Tk S e ol i TR LN 19.341000000 MHZ, 104 A NN L Vo IS AN A AL, 19.061000000 MHe|
[ Q factor i 90.3 Q factor i 91.5
d | | P |
a o
{ e !
10 df — -10d a1
/ \l |
J \
20 d % 3 20 di
ik L =V o o] EaTE W
A0 ,-\""'N \f'r‘\p"' L e YN,
e (. )
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 1747318 GHz 15.40 dBm ndB_down 10.341 MHz ML 1.743202 GHz 15.45 dBm ndB_down 19.061 MHz
TL 1 173545 GHz -10.85 dém nd8 26.00 dB TL L 1.73541 GHz -10.84 dam 26.00 dB
T2 1 1.75479 GHz -10.62 dBm Q factor 90.3 T2 1 1.754471 GHz -10.20 d8m 91.5
L U L JU L]

Date: 22 AUG.2024 00:41.08

J

Date: 22 AUG 2024 004149
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s=amranas. FCC RF Test Report Report No. : FG461101B

Occupied Bandwidth

Mode LTE Band 66 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 111 | 110 | 272 | 275 | 452 | 448 | 9.01 | 9.07 | 1352 | 13.46 | 17.90 | 17.94

Sporton International Inc. (ShenZhen) Page Number 1 Al12 of A219
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895




SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 66

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

Date: 21 AUG.2024 23.28.36

pectrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.50 b = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.89 dBm) ™M1[1] 16.01 dBm)
- 1.74515100 GHz - 1.74499440 GHz,
~ By s 1.107692308 MHz occ 1.104895105 MHz
it - i " B N
10d 104 -
od d 0 d i
7 N, / N,
10 d Ny -10 di —
S - N
204 — = 20 -
A e - “
a0 4 30 ..
/ “ P "
S Ve A "
SoreE - v o d
50 df 50 d
&nd -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.745151 GHz 17.89 dam ML L 1.7449944 GHz 16.81 dam
T 1 1.74444895 GHz 9.74 dBm Oce Bw 1107692308 MHz TL L 1.74444895 GHz 7.88 dbm Oce Bw 1.104895105 MHz
T2 1 174555664 GHz 8.30 dam T2 1 1.74555385 GHz 7.42 dam

)i ) ]

Date: 21 AUG 2024 23:30:16

Middle Channel / 3MHz / QPSK

Middle Channel / 3MHz / 16QAM

L I ]

Date: 21 AUG.2024 23.49.34

rum = pectrum =
Ref Level 30.00 cbm  Offset 14,50 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 18.86 dBm) ™M1[1 17.12 dBm)
- My 1.74434070 GHz - M1 1.74604300 GHz,
T A BB R e T2 2.721276721 MHz | OccBw T 1o 2.745254745 MHZ
10d o 10d : -
| / \
o di - 0di
) 7 \
) / \
-10 df - -10 d
- V\
204 = — 20d = -
= e
- - 30 —
- = v A
- o ]
40 df -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17443407 GHz 18.86 dsm ML 1.746043 GHz 17.12 dam
T 1 1.74363936 GHz 11.60 dBm Oce Bw 2.721278721 MHz TL L 1.74362138 GHz 12.04 dBm Oce Bw 2.745254745 MHz
T2 1 174636064 GHz 12.56 dam T2 1 1.74636663 GHz 11.66 dam

U ]

Date: 21 AUG 2024 23:50:13

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

L I ]

Date: 22 AUG.2024 00.0456

)
i
Ref Level 30.00 GBm  Offset 14,50 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 14.50 db & RBW 100 khz
jo ALt 30d8 8SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT b ALt 30 de SWT 37.9 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.60 dBm) 15.74 dBm)
- 1.74471000 GHz - 1.74614900 GHz,
o By 4.515424515 MHz - . 4.475524476 MHZ
e Ly et A e | et
10d 10d H\ e ?
|
0 di 0 d 1
7 { L
-1 d 10 di - o
7 \ ]
/ Y
/ \
. 7. 204 — / - —
] o R
-0 oy
-40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 174471 GHz 16.60 dam ML 1.746149 GHz 15.74 dam
T 1 1,7427423 GHz 11.72 dBm Oce Bw 4.515484515 MHz TL L 1.7427522 GHz 10.93 dBm Oce Bw 4,475524476 MHz
T2 1 17472577 GHz 9.80 dam T2 1 17472278 GHz 9.80 dam

)i ) ]

Date: 22 AUG 2024 00:05:35

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 66

Middle Channel / 10MHz / QPSK

Mid

dle Channel / 10MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
M1[1] 19.48 dBm) ™M1[1] 18.05 dBm)
- 1.7471980 GHZ| - 1.7460190 GHz
[ S— R 9.010080011 MHz T N ocapw 9.070929071 MHZ
104 Y 10d a 4
d / d [ A
a 7 o T
/ /
-10 df 7
/ — ‘\\
/
204 = =
A s [
-~ . ~
i = >
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.747198 GHz 19,48 dam ML 1.746019 GHz 18.05 dam
T 1 1,7404845 GHz 11.65 dBm Oce Bw 9.010985011 MHz TL L 1.7404645 GHz 11.18 dBm Oce Bw 9.070929071 MHz
T2 1 17494955 GHz 12.64 dBm T2 1 1.7495355 GHz 10.71 dam

I

Date: 22 AUG.2024 00:21.02

U

Date: 22 AUG 2024 00:21:42

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.23 dBm) ™M1[1] 15.24 dBm)
- 1.7435010 GHZ| - , 1.7499750 GHz
i, N Bw T 3.516483516 MHz occBw 'y 13.456543457 MHz
P I e A N PRSIV, ST v .
10d ¥ 0d e M, s V]l
/ IL
od + 0 T T
10 df \ 10 ol |
i 'm r [ [
200 . Swaw 20d Ot =
A Y N
-a0 -30,dafC =
e LSy 3 =
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.743501 GHz 17.23 dam ML 1.749975 GHz 15.24 dam
T 1 1,7382268 GHz 12.35 dBm Oce Bw 13.516483515 MHz TL L 17392867 GHz 10.42 dBm Oce Bw 13.456543457 MHz
T2 1 17517433 GHz 11.85 dam T2 1 1.7517433 GHz 10.46 dam
L U J wa L JU J L]
Date: 21 AUG 2024 2312:44 Date: 21 AUG 2024 23113:24
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 14,50 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.50 db e RBW 300 kHz
o Att 30de SWT  37.8ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT  37.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.12 dBm) ™M1[1] 14.74 dBm)
- 1.7461990 GHZ| - 1.7440410 GHz
o T2 17.902097902 MHz T F ) 17.942057942 MHz
[0 e P o, L s S\t |
g o A e w 104 / AL ) -Jvl
! | ‘
od 0 d
/ i
-10 df 10 d -
] i
d £ o :
20 20d
Y o —
J lvf\j. - T e
anaim - | agnrd
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1.746199 GHz 16.12 dam ML 1.744041 GHz 14,74 dBm
T 1 1,736049 GHz 11.07 dBm Oce Bw 17.902087502 MHz TL L 1.736009 GHz 11.33 dBm Oce Bw 17.942057942 MHz
T2 1 1,753951 GHz 11.76 dam T2 1 1.753951 GHz 10.60 dam

I

Date: 22 AUG.2024 00:40.55

U

Date: 22 AUG 2024 00:41:35

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

Conducted Band Edge

LTE Band 66 / 1.4AMHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

m o
S UM Spe n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
d 3 3 ABS Line _$PURROUS_LINE_ABS PAS!
20 UIB!I'F“H PURIOUS INE_ABS P, /A\ 20 GBH‘.‘P ?j‘\ S
10 dBm [ ‘\ 10 dBm {‘ T
0 de J \ 0 dem J L
-10 dBm -10 dBm ;
SPURIOUS_LINE_ABS l ‘\ f
-20 dem [ W -20 dy W
-30 dém Tl J T L
Al an
e [ o] A - S ]
-50 dam -50 dem
=60 cBm; -60 dem:
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.700 GHz 1.700 GHz 1.000 MHz 1.70858 GHz -27.17 dém -14.17 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77976 GHz 22.10 dBrm ~7.90 d&
1.709 GHz 1.710 GHz 20.000 kiz 1.71000 GHz -18.41 dém -5.41dB 1.780 GHz 1.781 GHz 20,000 kHz 178000 GHz -18.84 dBm -5.84 db
1,710 GHz 1.712 GHz 100,000 kHz 1,71025 GHz 22.42 dem -7.58 d& 1.781 CHz 1.700 GH2 1.00D MHz 178102 GHz 25,04 dBm 004 B
.
Il 1 1 i

Date: 21.AUG.2024 23.22.42

Date: 21.AUG 2024 23:31:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

o
S UM Spe n v
Ref Level 30.00 dBm  Offset 14,50 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 dIB!I';“H PURIOUS INE_ABS PABS 20 ﬂB;’:i‘p S
e ptien,
10 dem ( "‘\ 10 denf
R
ode J & 0 demf E
-10 dBm - -10 d@m
SPURIOUS_LINE_ABS r \
20 dem f \ 20,d8m
-30 dBm !,j"r' 7 o ||| -3¢ dem v
0 dem ] - ] C40 dem rw g g
o et rf X MWWUW i e
50 dBm ! -50 dem:
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[I'start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 Gz 1.709 GHz 1.000 MHz 170897 GHz -25.28 dem -12.29 d8 1.778 Ghz 1.780 Ghz 100.000 kHz 1.77021 GHz 13.76 dBm -16.24 dB
1.708 GHe 1.710 GHz 20.000 kHz 1.71000 GHz ~22.05 dém -9.05 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -23.40 dBm -10.40 de
1,710 GHz 1.712 GHz 100,000 kHz 1.71070 GHz 14.43 dBm -15.57 dB 1.781 CHz 1700 GH2 1,000 Mz 170133 ohs ~59.76 dbm 1676 0B
.
i 1 1 i

Date: 21 AUG 2024 23:26:21

Date: 21 AUG 2024 233459

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID : 2ABZ2-OP23895
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 66 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Si

rum

Sp

(=)

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

Date: 21.,AUG.2024 23:23:33

Date: 21.AUG 2024 23:32.11

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
s 3 3 ABS Line _$PU JUS_LINE_ABS PAS!
0 ulﬁ’l_:;m PURIOUS_| INE_ABS P I,\ 20 dBH-.‘P R 5
i
10 dem {K 1 10 dBm: ] \
. L 0 dem ;J T
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \
-20 dBm
-30 dBm } j \ F i
40 dem o W,‘ T o o %
-50 dBm
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70870 GHz -25.72 d&m -12.72 dg 1.778 GHz 1.780 GHz 100.000 kHz 1.77578 GHz 21.68 dBm -8.32 db
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -17.71 dBm -4.71 dB 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -18.50 dBm -5.50 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71021 GHz 21.69 dBm -8.31 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78113 GHz -24.09 dBm -11.09 dB
\
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
Sy rum u%,:' Sp n 7
Ref Level 30.00 dBm  Offset 14,50 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.50 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
el et A
10 dBm / \ 10 dBT ‘\
0 da I \ 0 demf ]|
-10 dem I -10 dim !
SPURIOUS_LINE_ABS N ‘
-20 dem \\n\ -2q kBm {"
-30 dem 7 /',-’/ d8m 3 \ |.%M
-40 dem S i r;"’"‘ -40 dBm Ll
) et )
— / M iy EEEPRSPIN SN - -
-50 dam -50 dem
-60 dem -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[I'start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 170200 GHz -27.18 dém -14.19 d& 1.778 GHzZ 1.780 GHz 100.000 kHz 1.77914 GHz 12.65 dBm -16.35 dB
1.708 GHe 1.710 GHz £0.000 kHz 1.71000 GHz ~21.80 dém -8.90 d8 1.780 GHz 1.781 GHz 20.000 kHz 1.78000 GHz -23.86 dBm -10.86 de
1.710 GHz 1.712 GHz 100,000 kHz 1.71045 GHz 13.90 dBm -16.10 dB 1.781 CHz 760 one 1,000 Mz 70102 chs 37 73 dbm 1473 B
Y
I 1 P

Date: 21 AUG 2024 232712

Date: 21 AUG 2024 233550
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 66 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Si

rum

(=)

Sp

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

Ref Level 30,00 dém Offset 14.50 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKABS PAES
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P /_\ 20 dbime r\ =
10 dem f \ 10 dBm: } \
0 dB '\ 0 dem J 1
-10 dBm -10 dBm.
SPURIOUS_LINE_ABS \ f
-20 dBm -20 dBm }
-30 dBm ﬁl JJI a0 w\. \ me
40 dem M i ‘ Y
.. o #‘w \W}J . - N
-50 dam =50 dem
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.712 GHz Start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 1,70886 GHz -25.31 d&m -12.31 d8 1.778 GHz 1.780 GHz 100.000 kHz 1.775976 GHz 20.32 dBm -9.68 db
1.709 GHz 1.710 GHz 20.000 kHz 1.71000 GHz -20.39 dBm -7.39 dB 1.780 GHz 1.781 GHz 20.000 kHz 1,78000 GHz -18.92 dBm -5.92 dB
1.710 GHz 1.712 GHz 100,000 kHz 1.71022 GHz 20.67 dBm -9.33 d& 1.781 GHz 1.790 GHz 1,000 MHz 1.78103 GHz -24.87 dbm -11.87 dB
\
) i )

Date: 21.AUG.2024 23.24.24

Date: 21.AUG 2024 23:33.02

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[ ] o
Sy rum u%,:' Sp n 7
Ref Level 30.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.50 d& Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
1 5 5 ABS Li SPURIOUS INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dBm ) flare, 10 dBny ““""“’\
ods j \I 0 demt \
-10 dBm | | -10 dgm !
SPURIOUS_LINE_ABS ]\ |
20 dem } 20 gbm I
-30 dém uh _3dlltiem b
o
W/M ,-*N«J iy WWNM
-40 dBm W -40 dBm Sty
b f{ R .
-50 dem T -50 dem
-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.712 GHz ||[I'start 1.778 GHz 3003 pts Stop 1.79 GHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70891 GHz -28.96 dém -15.96 d& 1.778 GHzZ 1.780 GHz 100.000 kHz 1.77949 GHz 12.46 dBm -17.54 dB
1,709 GHz 1.710 GHz 20,000 kHz 171000 GHz -25.04 dém -12.04 dB 1780 GHz 1781 anz 20.000 kHz 1 78000 ohe 25 46 dBm 1296 db
1,710 GHz 1.712 GHz 100,000 kHz 1,71084 GHz 12.65 dBm -17.35 dB 1.781 CHz 1700 GH2 1,000 Mz 70103 chs T 1545 b
T
I 1 P

Date: 21 AUG 2024 23:28:03

Date: 21 AUG 2024 2336:41
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SPORTON LAB.

FCC RF Test Report

Report No. : FG461101B

LTE Band 66 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

(%]

Ref Level 30.00 dBm  Offset 14.50 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.50 dB Mode Auto Sweep

@1 AvgPwr [®1 dvgPwr
Limit fheck PARS [ SPURIGUE GHEEKABS_ PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P A 20 dkine ﬁ\l S
10 dBm K 10 dBm T
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10 dem -10 dBm ‘
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-60 dBm -60 dem
Start 1.7 GHz 3003 pts Stop 1.713 GHz Start 1.777 GHz 3003 pts StOE 1.79 GHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
1,700 GHz 1.709 GHz 1.000 MHz 170896 GHz -28.94 d&m -15.94 dé 1.777 GHz 1.780 GHz 100.000 kHz 1.77973 GHz 22.08 dBm -7.92 d&
1.709 GHz 1.710 GHz 30.000 kHz 1.71000 GHz -16.12 dBm -3.12 dB 1,780 GH= 1781 GHz 30.000 kHz 1.78000 GHz 1.7 dBm _5.37 dB
1.710 GHz 1.713 GHz 100.000 kHz 1.71024 GHz 22.66 dBm -7.34 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78105 GHz -30.12 dbm S17.12 dB
T
i - i t Ve
Dete: 21.AUG.2024 22:42.36 Date: 21.AUG.2024 23:51:17
o
= Sp um
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